CONFIDENT PRIDE, KOCHI

A-BLOCK
CUBE TEST RESULT
PERMISSIBLE c;'gm‘:;s';mc
O R [c):sTTElgg CGCF:CEIEE")I'IFE LIMIT(N/mm?2) STRENGTH(N/mm2)
7DAYS | 28DAYS | 7DAYS | 28 DAYS
1 STP-wal 18/05/17 M25 16.66 25 1747 | o177
2 STP-wal 20/05/17 M25 16.66 25 17.03 27.4
3 Sump-wall 25/05/17 M25 16.66 25 1680 | 25.27
4 Sump-wall 26/05/17 M25 16.66 25 1732 |  26.88
5 Sump-wall 28/05/17 M25 16.66 25 17.25 271
6 Column 01/06/17 M25 16.66 25 1703 |  26.07
7 | CoverSlab-STP | 15/06/17 M25 16.66 25 16.95 | 26.36




	A BLOCK

